Drying Tests of Plantation-Grown Todomatsu
Abies Sachalinensis Mast  Wood

Kiln drying of lumber in a conventional and a high-
temperature schedules

Satoshi SHIDA Muneaki CHIBA
Yoichi CHIBA Naoya NARA

Plantation grown Todomatsu lumber 2.7x 12.0x 365cm was dried in a kiln in
the same conventional schedule 50 to 80  that had been used for the wet-
lumber examined in 100 testing reported in the previous paper and in the
high temperature schedule 100 to 110 used for the drying tests of the
sawed squares of Todomatsu and the suitability of the two schedules for the
drying of Todomatsu lumber containing wetwood was examined The results of
the experiments are summarized as follows

1 Drying time was reduced by high temperature drying and it was about a
half shorter than in conventional drying

2 As to warps such as crooks bows and cups there was no difference either
between the conventional and the high temperature drying or between the wet-
lumber and the normal-lumber which did not contain wetwood

3 Nor was there any difference in end checks between the wet [lumber and the
normal  lumber

4 Surface checks did not happen on the normal lumber in either the
conventional or the high temperature drying but they happened on the wet-lumber
and the surface checks on the wet  lumber were more serious in the high temperature
drying than in the conventional drying

5 The total steam consumption in the high temperature drying was 2.7times
larger than that in the conventional drying

6 The moisture gradient and strain of the lumber after drying was small in
both the high temperature and the conventional drying

It is possible to apply the high temperature drying to Todomatsu normal
lumber but at present this drying schedule must be examined further to reduce
steam consumption When it is applied to the wet-lumber it is difficult to
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